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1. General
1.1. A soft container of MK-14-10 grade having the following characteristics was
tested.

Rubbered cloth reinforced

Material with grid of belt bands
Maximum carrying capacity, kgf (Qmax) 14,000
Maximum holding capacity, m> 15.0

Top structure

Closed with loading arm

Bottom structure

Flat blind with discharging
arm

Lifting device (quantity of lifting eyes ) 8

Presence of insert No

Total quantity of layers when piling 4

Overall dimensions, cm 240x240x280
Package group 111
Registration number 11213691

1.2 Test types:
- drop tests;

- topple tests;

- righting tests.

1.3 Basis for the testing — Contract No. 331-31/13 dated 31.01.14 with CJSC New

Technologies in Transportation

1.4. The following attended the testing:

From SJSC “New Technologies in Transportation” — Emil A. Akhiundov,
From "BAM" (Germany) - Jan Werner.

From CJSC Russian Register Igor G. Sannikov

1.5 The test entity was supplied to the laboratory on April 21, 2014

1.6. The tests were conducted on April 22, 2014 — April 24.2014
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2. Test equipment and instrumentation

Force metering channel DSTU -200-20 consisting of:
e Vi Cont system
e Force-measuring transducer 1798 DSTU-2I-200-No.20, bridge No.1,
Certificate No. 1804/314-14 valid up to February 07, 2015.

3. Documents

3.1. Test program for the structural type and safety of soft specialized container of
MK-14-10 grade.

3.2. Methodology IMAN 31-406-14 MI “Soft containers. Topple, Righting, Tear and
Stacking Tests of Container MK-14-10. Test Methodology”.

3.3. Methodology IMAN 31-258-00 MI “Soft containers. Strength Characteristics.
Test Methodology™.

3.4. Certification of Automatic Loading Channels for SNPK2000-300 System.
Methodology IMAN 307-310-00MA.

4. Test procedure

Actions for the container preparation for the testing are explained in the methodology
IMAN 31-406-14 MI “Soft containers. Topple, Righting, Tear and Stacking Tests of
Container MK-14-10. Test Methodology.”

(Information required in the test report is given below for each test type on individual

pages).
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S. Drop tests

5.1 Container registration number is 11213691
5.2 Test date is April 24, 2014.

5.3 Test conditions
Container loading — not lesser than by 95% of the
container capacity and up to the maximum gross

mass (14 t);
Dropping heighth m - 0.8;
Air temperature T C° - 16.0;
1o Dropping type:  on foundation.
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Fig.5.1 — Test diagram

5.4 Deviations

There were no deviations from the agreed test methodology during the tests.

5.5 Test results

The container shell was not damaged. No container contents were lost.

5.6 Conclusion

The container passed the drop test.
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Fig. 53.. Container after tests (botto examination)

Test Manager W E. A. Shishenin

/ Deputy Head of Laboratory 31 MM A.V. Aleksandrov
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6. Topple tests

6.1 Container registration number is 11213691

6.2 Test date is April 24, 2014.

6.3 Test conditions
Container loading — not lesser than by 95% of the
container capacity and up to the maximum gross mass

(14 t);
Air temperature T C° - 16.0;
Tilting heighth m -0.8

Fig. 6.1 - Test diagram (foundation, top)

6.4 Deviations

There were no deviations from the agreed test methodology during the tests.

6.5 Test results

The container shell was not damaged. No container contents were lost.

6.6 Conclusion

The container passed the topple test.
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Fig.6.3. Container after during topple testing
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Fig 6.4 Parameters of test hall power floor site in container dropping place.

Here: all dimensions are in meters. Walls in test hall basement, which support the
power floor, are marked as dotted lines. D = power floor panel thickness. Specific
weight of reinforced concrete, from which the power floor structures are made, is 2.4

t/m’,

7
Test Manager MW E. A. Shishenin

/ Deputy Head of Laboratory 31 W AV. Aleksandrov
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7. Righting tests

7.1 Container registration number is 11213691
7.2 Test date is April 24, 2014.

A R A A Lt T R PR T

Fig. 7.1 - Test diagram

7.4 Deviations

7.3 Test conditions _,
Container loading — not lesser than by 95% of
the container capacity and up to the maximum

gross mass (14 t);
Lifting type by two straps
Air temperature T C° - 16.0;

Container lifting speed — not lesser than 0.1 m/s

There were no deviations from the agreed test methodology during the tests.

7.5 Test results

The container shell was not damaged. No container contents were lost.
According to the crane certificate data, during the tests the container lifting speed
could be considered equal to 8 m/min that equals to 0.13 m/s.

7.6 Conclusion

The container passed the righting test
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Fig. 7.2 Container prior to testing

Fig. 7.3 Container during testing
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Fig. 7.4 Container after testing

Test Manager M ¢#—<——>  E. A. Shishenin

/ Deputy Head of Laboratory 31 M eerz="7 AV, Aleksandrov
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8. Receipt inspection report AR — AR107 P-1

St.Petersburg April 22, 2014.

The soft container of MK-14-10 grade was manufactured in JCSC “New
Technologies in Transportation” (Moscow) by Specification 2297-001-56579756- 06,
approved by Federal Agency “Roszheldor” and JSCo Russian Rallways

Container registration number is 11213691.

Container visual examination and measurement of main dimensions demonstrated the
container structure compliance with the drawings. No damage was found in the
container shell and loading grippers.

Conclusion: admit the container for the testing.

Test Manager M et E.A. Shishenin

Senior Research Fellow

Lead Engineer of Section 314 ﬂ//% S.G. Vagengeim

Test report No.AR-107-P3 P13 of 21




_ Krylov State Research Center
Laboratory 31

9. Report AR— AR107P-2 The soft container mass evaluation

Report
Mass evaluation for the soft container of MK-14-10 grade during the

testing
St.Petersburg April 24,2014

We, undersigned, have compiled this report that we have weighted the soft container
of MK-14-10 grade using the “Force metering channel No. DSTU-200-20”. Container
registration number is 11213691. :

In the result of direct measurement it was established that the container mass was
equal to (14000+210) kg. The mass evaluation error complied with RMRS
requirements to the accuracy, with which the container mass is to be evaluated.

Test Manager W E.A. Shishenin

Senior Research Fellow

Lead Engineer of Section 314 6%/& S.G. Vagengeim
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10. Certificate on calibrating instrumentation
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OEJIEPAJIbHOE TOCYIAPCTBEHHOE YHUTAPHOE IIPEJIITPUSITUE
“KPBIJTOBCKWM I'OCYTAPCTBEHHBIA HA VUHBII LIEHTP”

Metponoruyeckas ciyx6a

CEPTUOUKAT Ne _ 1804 /314-14
0 KaHGpOBKe CPeNCTBa HIMEPEHUS

Cpoxk ae#icTus 1o
« 07 » despang 2015r.

Kanan uamepenns cunst Ne JICTY-200-20 (314 CEKTOp) B COCTABE:
1. Cucrema “ViCont”,

2. Jlatynk canousMeputensueti 1798 ICTY 211200 Ne 20, M())CT Ne 1 (co cTopons! munkmKa).
( P W « s

cocTas.

PE3VIILTAT KAJIMBPOBKHU

Inanason uamepenus cuner 20-200 kH (pactaxenue)

rQaHHgLI OTHOCHTENLHOH TTOTPELIHOCTH U3MEPEHHS CHIIBL npH gOBeQHTCHBHOﬁ BEPOATHOCTH

0.95 (pacumpennas HeoINpeleNneHHoCTh ¢ Ko3ddHImenToM oxBara 2) paBHEL + 1.0 %

YcnoBua npoBeieRNs KamuGpOBKYU: _TeMneparypa OKpyJKalomero Bo3ayxa +18°C:
armMoctheproe nmapnenue 98 klla: oTHOCHTENBHAS BIAXHOCTL Bo3ayxa 70 %.

Kami6posxka semonnena B cooTseTcTBuy ¢ TpeGosanuamu Metonrxn MMSH 307-82-02 MK
. SAKJIIOYEHUE: Kanan usMepenns cunni No JICTY-200-20 Ha 0CHOBAHHMH pe3ybTaToB :

kanu6posku (mpotokon Ne 547 or 07.02.14 r.) momyckaercs K

NpHMEHEHHIO B KA4YE€CTBE ga60qero CPENICTBA NPH TIPOBENEHUU

MIPOYHOCTHEIX HCITBITAHHIM
(Rony

 HE Y A K

Benymuit nrokenep 314 cextopa ,Q % : A.A. lynun

( b) (W.0: paring)

I'JIABHBIA METPOJIOT B. JT. Mopo3zos

(n.0. panunna)

07 » _‘deBpans_ 2014r.
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11. Certificate of soft container MK 14-10
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12. Certificate of the bridge crane
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